PARTS CATALOG

Model HT221(CE)
HT600(CE)
HT750(CE)

MACHINE BODY,
ENGINE BODY,
CARUBURETOR & AIR CLEANER,

MACHINE BODY HT221

JULY 2002 FUJIROBIN INDUSTRIES LTD.



HT221,HT600,HT750 PARTS LIST CE SPEC.

MACHINE BODY

FUJIROBIN INDUSTRIES LTD.



HT221,HT600,HT750 PARTS LIST

CE SPEC.

KEY PART — |QTY. DESCRIPTION
NO. NO. HT221
1 [118-155 1 [FRONT HANDLE
2 |030-108 1  REINFORCING PLATE
3 [1836-141 1 |DRUM (M12xP1.5)
4 118141 1 |[UPPER CASE
5 |K162-050000 2 [FRANGE NUT (M5)
6 |K054-060150 2  |BOLT (M6x15 SW)
7  [R055-000100 1 |NIPPLE GREASE (M6)
8 |K354-060010 1  BEARING (6001 2RS)
9 |K351-006080 2 |BEARING (608 7)
10 [K150-060000 2 |NUT M6
11 [136-142 1  [PINION (M12xP1.5)
12 [136-003 1 |GEAR CRANK COMPL.
13 [118-100 2 [ROD
14 |K283-026000 1 |SNAP RING (STW-26)
15 [K054-060350 2 |BOLT (M6x35 SW)
16 |[K351-006080 1 |BEARING (608 7)
17 [K010-030050 2 |SCREW (M3x5)
18 |030-110 1  [PLATE ROD SLIDE
19 [118-101 1 |[FELT
20 [118-104 1 |CASE LOWER
21 |K054-050160 7  |BOLT (M5x16 SW)
23 |K164-060000 3 |[U-NUT (M6)
24 |K164-060000 1 |U-NUT (M6)
26  [K011-050200 9 |SCREW (M5x20 )
27  |008-250 4 |WASHER BLADE SLIDE
28  |A040-002009 3 |SCREW (L=19)
29 [118-126 1 |GUIDE PLATE
30 16018505400 1 BLADE UPPER
31 16018505500 1 BLADE LOWER
32  |[K150-060000 1 |INUT (M6)
33 |K055-060400 1 BOLT (M6x40 W,SW)
34 |K055-060500 1 [BOLT (M6x50 W,SW)
35 |A040-003009 1 |SCREW (1.=22)
36 |A028-002039 1 BLADE COVER
37 118-011 1 REAR HANDLE ASSY (INCL.38 ~ 54)
38 |118-162 1 |SPRING
39 [118-151 1 LOCK LEVER
40 |K112-040100 1 |SCREW (M4x10)
41  [118-121 1 |[HOLDER CABLE
42 [118-111 1 [PLATE WIRE
43 |A005-044004 1 |START STOP SWITCH
44  [118-115 1 |THROTTLE LEVER
45  [K280-002500 1  |SNAP RING

FUJIROBIN INDUSTRIES LTD.




HT221,HT600,HT750 PARTS LIST

CE SPEC.

MACHINE BODY HT221
KEY | PART [QTY. DESCRIPTION
NO. NO. HT221
46 |118-160 1 BUSH
47  |118-150 1 |REAR HANDLE (L)
48 |K017-040160 5 |SCREW (M4x16 W)
49  |K017-040300 1 |SCREW (M4x30 W)
50 [118-149 1 |REAR HANDLE (R)
51 [K150-040000 6 |NUT (M4)
52 |A052-175004 1 |LABEL
53  |A287-110002 1 BLADE GUARD W
54 |[K229-060000 1 |WAVE WASHER

FUJIROBIN INDUSTRIES LTD.




HT221,HT600,HT750 PARTS LIST CE SPEC.
@\//

)

o~
-~

0:)_ f)

= [5?*{"! e

o ;
(=]
g
07 e

MACHINE BODY HT600,HT750
FUJIROBIN INDUSTRIES LTD. 6



HT221,HT600,HT750 PARTS LIST CE SPEC.
KEY PART QTY . DESCRIPTION
NO. NO. HT600 | HT750
*1  [R034-001300 1 1 |GRIPASSY
3 |136-149 1 1 |[LEFT HANDLE
4 |R035-002100 1 1 |CORD BINDER
5 |K040-050301 2 2 [ BOLT (M5x%30)
6 |136-103 1 1 [HANDLE FITTING
7  [136-100 1 1 [HANDLE HOLDER
8  |K150-050000 2 2 INUT (M5)
9 [136-101 2 2 |COLLAR
10 |136-102 4 4  |ANTI-VIBRATION RUBBER
11 [136-104 2 2 |FITTING
12 |K054-060350 2 2  |BOLT (M6x35)
13 [136-141 1 1 [DRUM
14 |030-108 1 1 |[PLATE
15  |K162-050000 2 2  [FLANGE NUT (M5)
16  |K164-060000 5 5 |U-NUT (M6)
17 |136-143 1 1 |[UPPER CASE
18 |R055-001000 1 1 |GREASE NIPPLE
19 |K351-006080 1 1 |BEARING #608Z7)
20 |K354-060010 1 1 [BEARING #6001 2RS)
21  |136-142 1 1 [PINION
22  [K054-060150 3 3 |BOLT (M6x15 W SW)
23  |136-003 1 1 |GEAR CRANK ASSY
24 [K011-050200 2 9  [SCREW (M5x20 )
25  [118-100 2 2 |ROD ASSY
26 |K283-026000 1 1 [SNAP RING
A028-108009 1 -
27 023-109009 - - BLADE COVER
28 |K010-030050 2 2 |SCREW (M3x5)
29 |030-110 1 1 [ROD SLIDE PLATE
30 [K351-006080 2 2  |BEARING #608Z7)
31 [118-101 1 1 [FELT
32  [118-104 1 1 |LOWER CASE
33 |[K054-050160 5 5 |BOLT (M5x16 W SW)
34 |[K054-050200 2 2  |BOLT (M5%x20 W SW)
35 [K055-060202 2 2  |BOLT (M5x20 SW PW)
36 [K207-060130 1 1 |[WASHER
37 |008-345 1 1 |[HANDLE RUBBER
38 [136-190 1 1 |[RIGHT HANDLE
39 [136-191 1 1 [PROTECTOR
136-121 1 -
40 136116 ; N PLATE HOLDING
063-106 1 -
41 6018505200 ; N UPPER BLADE
MACHINE BODY HT600,HT750

FUJIROBIN INDUSTRIES LTD.




HT221,HT600,HT750 PARTS LIST

CE SPEC.

KEY PART QTY . DESCRIPTION
NO. NO. HT600 | HT750
063-107 1 -
42 e - : LOWER BLADE
43 |008-248 2 2 |SCREW (M6x22)
44 |008-249 1 1 [BOLT (M6x29)
45  |008-250 4 4 |WASHER
46  |008-247 2 2  |BOLT (M6x19)
g7 |063°108 1 ~___END REINFORCE
027-145 - 1
48  [K229-060000 1 1 |WAVE WASHER

FUJIROBIN INDUSTRIES LTD.



CE SPEC.

HT221,HT600,HT750 PARTS LIST

ENGINE BODY

FUJIROBIN INDUSTRIES LTD.



HT221,HT600,HT750 PARTS LIST CE SPEC.
ENGINE BODY
QTY .
KNEOY P:IST HTE00 DESCRIPTION
| S et D G )

*1 15251003000 1 1 |CRANKCASE COMPL. (INCL. 2,6)
2 10440129970 OIL SEAL

4 15251500300 1 1 |CYLINDER

5 15231502304 1 1 |GASKET,CYLINDER

6 5231502202 1 1  |GASKET,CRANKCASE

7 10140059520 3 3 |SCREW

8 10119059730 2 2 |SOCKET HEAD BOLT (M5%20 W,SW)
11 15252002001 1 1 CRANKSHAFT COMPL

13 5212500700 1 1 [PISTON

14 5982500000 1 1 [RING,PISTON

15 15212500801 1 1 [PIN,PISTON

18 0565089970 2 2 |CLIP

20 15253010001 1 1  MUFFLER,EXHAUST

21 15233014000 2 2 | INSULATER,COMPL

22 15253500500 1 1 |COVERMUFFLER

23 5253500102 1 1 |GASKETMUFFLER

24 15253500200 1 1 |GASKET,INSULATER

30 10140059500 9 9 |SCREW ASSEMBLY (M5x2 5 W,SW )
32 10043705160 1 1 |SCREW ASSEMBLY (M5x16 W,SW)
33 10031005000 2 2 |WASHER

34 10119059660 9 9 |SOCKET HEAD BOLT (M5x50 )
*35 (5255001000 1 1 |STARTER,REWIND (INCL.36 ~ 45)
36 5225004020 1 1 |STARTER KNOB

37 15025001020 1 1 |SPIRAL SPRING

38 15235024022 1 1 |[STARTER ROPE

39 15025001010 1 1 REEL

41 15255001020 1 1 |SET SCREW

42 15505001030 1 1  [FRICTION PLATE

43 15105015050 1 1 [FRICTION SPRING

44 15105015020 1 1 |[RACHET

45 15105015060 1 1 [RETURN SPRING

50 5255500001 1 1 [HOUSING,BLOWER

51 [5255500101 1 1 |COVER,CYLINDER

FUJIROBIN INDUSTRIES LTD.

10



HT221,HT600,HT750 PARTS LIST

CE SPEC.

| 52 [5215500300-1 | 1 | 1 |PLATE,BAFFLE | |
ENGINE BODY
QTY .
KNEOY PQST HT600 DESCRIPTION
: : HT221 | oo

53 15503503001 1 1 [SPACER,COVER
£, [P259502200 1 - [LABEL,MODEL

5259502300 - 1 |[LABEL,MODEL
55 (0043105160 3 3 |SCREW PAN HEAD
56 0140059490 1 1 |SCREW (M5x14)
57 10140059480 4 4 |SCREW ASSY (M5x14 W,.SW)
60 (5256025000 1 1 |[TANK,FUEL COMPL
61 (5236503900 1 1 |FILTER
62 15256012001 1 1 [TUBE,ASSY
63 5256002000 1 1 |[PLATE,TANK COMPL
64 [5256059000 1 1 |CAP,FUEL TANK ASSY
65 (0043705160 4 4 |SCREW ASSEMBLY (M5%x16 W,SW)
66 0031205000 1 1 |WASHER
67 |5257001010 1 1 [FLYWHEEL,MAGNETO
68 |5257001021 1 1 |COIL IGNITION
69 [5237503301-1 1 1 |CAPPULG
70 0654009931 1 1 [SPRING,PULG CAP
71 0650149721 1 1 |PULG,SPARK ( BMR7A)
73 5257500300 1 1 |GROMMET
74 10140049920 2 9 |ISCREW (M4 x20 W,SW )
75 (0011306160 1 1 |[BOLT ASSEMBLY (M6x16)
76 (0031206000 1 1 |WASHER
78 5256067000 1 1 |STRAP UNIT
80 [0043505160 3 3 |SCREW ASSEMBLY
82 0200070010 1 1 |WASHER
88 6202500000 1 1 |HOLDER
*90 |5258001000 1 1 |CLUTCH ASSY (INCL.91.93)
91 |5258001020 2 2 |SHOE,CLUTCH
92 16252500400-2 2 2  |BOLT,CLUTCH
93 15258001010 1 1 [SPRING,CLUTCH
94 16202500600 2 2 |WASHER
95 0031008000 2 2 |WASHER
96 |118-124 1 1 |SPACER
97 10140059450 4 4 |SCREW ASSEMBLY (M5x18 W,SW)
98 6202006000 1 1 |BOLT ASSEMBLY (M6x14 W,SW)

FUJIROBIN INDUSTRIES LTD.

11



99

0200089911

HT221,HT600,HT750 PARTS LIST

2

2

WASHER

CE SPEC.

100

5607005000

1

WIRE COMPL

CARBURETOR & AIR CLEANER

FUJIROBIN INDUSTRIES LTD.

12




HT221,HT600,HT750 PARTS LIST

CE SPEC.

L)
*\

N

CARBURETOR & AIR CLEANER

FUJIROBIN INDUSTRIES LTD.

13



HT221,HT600,HT750 PARTS LIST

CE SPEC.

QTY .
KNEOY PQST HT600 DESCRIPTION
' ' HT221 1 750
*q 5256032000 1 1 CARBURETOR (INCL.16 ~ 32 )
3 5253020010 1 1 COVER AIR CLEANER
4 5203004010 1 1 FILTER AIR
5 0043305650 2 2 SCREW ASSEMBLY (M5%65 W,SW)
*6 5253003020 1 1 HOUSING ASSEMBLY AIR CLEANER
8 5236061000 1 1 O-RING
10 [5256501900 1 1 BRACKET,CABLE
11 5316020020 1 1 SCREW,CABLE ADJ
12 5216008010 1 1 NUT,CABLE ADJ
16 (5236018040 1 1 SWIVEL
18 (5206008030 2 2 SCREW
19 [5256032010 1 1 VALVE ASSY THROTTLE
20 5316005120 1 1 RING-SPRING RETAINING
21 5246001010 1 1 O-RING
22 15026004010 1 1 JET
23 5246001030 1 1 GASKET PUMP
24 5246001040 1 1 DIAPHRAGM PUMP
25 5016004010 1 1 SCREEN INLET
26 5256007010 1 1 BODY ASSY PUMP
27 15236046040 1 1 GASKET MET'G DIAPHRAGM
28 5316005250 1 1 DIAPHRAGM ASSY MET'G
29 15236046060 1 1 BODY ASSY AIR PURGE
30 5246001150 1 1 PUMP PRIMER
31 5236046050 1 1 COVER PRIMER PUMP
32 15236046010 4 4 SCREW
33 5103502800 2 2 GASKET AIR CLEANER
43 0630029830 1 CONTROL CABLE

FUJIROBIN INDUSTRIES LTD.

14






